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g PR FIRATY it BL273 3.8V 3780/1000mAh 14. 4/15. 2Wh (min/typ)
b 4 A Chinese
Nameof Sample | & o Li-ion polymer battery BL273 3.8V 3780/4000mAh 14.4/15. 2Wh(min/typ)
English
5 1117020163
Sample No.
s o O AN
A E$4 CEB (BE) WmFHRATE
Manufacturer SCUD (FUJIAN) Electronics Co., Ltd.
R T ik WO HE CRTEREiaMmdycts SeRbHETIH

Test method

ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS "Recommendations on the
TRANSPORT OF DANGEROUS GOODS™ Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3

FIRATA

AR CETER RS BC W HERAETI)
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3 UNITED NATIONS “Recommendations on the

Criterion TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
AW . .
j%”kl 4 8 VAL 56
ppearance Silver and black Plastics film shell

Mot a

Accepted Date

R ALE B W

Test Date

2017-02-22 2017-03-11 ~ 2017-03-24

o BEREEL SR 3R il S B BRI A AR

ERAA Altitude simulation, Thermal test,Vibration, Shock, External short
Test Items circuit, Crush, Overcharge, Forced discharge
SRR, ZFMTOBREE (KTRERYEMAERBCY WKBRAEAETM)
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3brAERK,
AR 8 H The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS™ Manual of Tests and Criteria
Conclusion ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3.

L E M (Date) -

&ix

7L s i Rechargeable Single Cell Battery. /

Comment f) y ‘\ﬁt’}
E IR VLR / HR 3K W} -
350015

Consignor
Address

Post Code

Foof L . 3 Lk
Approver: %" 'WV] Checker:

B4

Title:

iy compter: B

FIETRE (Vice chiel engineer)
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N5 Name of Test Standard requirement or The = S =
2 @i Clause Numbsr of Staridard Test Result | Conclusion | Remark
1%;?!;1“%ﬁ(’.f;;:&;i?:;?@jiﬁiﬁB‘J(i(_Ei)'(-’?S E’\ﬂﬁﬂibﬁ?ﬂ‘
2~ SE ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | I 04 4:
1 mjmmm 38.3 w11 S):?(]fﬁeﬁ ;(l-n(lix 1 iy /
A.ltltudc UN Manual of Tests and Criteria Section N e
simulation ST/SG/AC. 10/11/Rev. 5/Amend. lkAmend. 2 38.3 Passed
Test T. 1
E}Ef‘:‘lﬂ T el e LTS S AbsT|
o T-f) ST/SG/AC, 10/11/Rev. 5/Amend. 1&Amend. 2 | B 2
2 ﬂﬂuu{' 38.3 W4 T.2 ;{rfﬁﬁ J:II[H% 2 {H’?! /
Thermal test UN Manual of Tests and Criteria Section ianlis ) Pacsad
ST/SG/AC. 10/11/Rev. 5/Amend. 1kAmend. 2 38.3 ESyEl
Test T.2
R ’
2 T ST/5G/AC. ev. 5/Amend. 1&Amend. 2 | WLEHAE 3
3 R i 3.3 W 1.3 o duacdis o /
Vibration UN Manual of Tests and Criteria Section ' o ]"--qqei N
ST/SG/AC. 10/11/Rev. 5/Amend. 1kAmend. 2 38. 3 assec L
Test T.3
A (R T e e R TIE TS R Abi
: it L;ﬂj‘»igsg/m 10/11/Rev. 5/Amend. 1&Azend. 2 | WL ZE 1 %
Shock UN Manual (‘-.f Tests and Criteria Section Seoiappandixid ,‘l :_fﬁ‘ /
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3 Passed
Test T.4 N\
AN O Faiiiasmnmucs SR
Y% -T-fUl)L;'TéSG/f\C. 10/11/Rev. 5/Amend. 1&Amend. 2 | B 5
5 . 38,3 WH 1.5 - e e
External short [N Manual of Tests and Criteria Section 9tk Appendix:a I,l".ﬁi’ /
circuit ST/SG/AC. 10/11/Rev. 5/Amend, 1&Amend. 2 38. 3 assed
Test T.5
ll}f_u;?ll)ﬂ (}g}f;ﬁl}ﬁ@]l&@ﬁ‘lﬂ!uﬁ R A b
- F ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | UK 6
6 HIK 3.3 KR T.6 s L oo /
Crush UN Manual of Tests and Criteria Section ¥ ) rassed
ST/SG/AC. 10/11/Rev. 5/Amend. l&Amend. 2 38. 3 Passec
Test T.6
AW (KT RR RE RN a&&mmﬁ
ﬂﬁiu T‘-ﬁ})igsm,\n 10/11/Rev. 5/Amend. 1&Amend. 2 | WLEHz 7
7 38.3 ¥ 1.7 g o
Overcharge  [uN anual of Tests and Criteria Section | vC APPeRdix 7 o /
$T/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 Passed
Test T.7
HAW (LT ER R DE RO Ts SEAbRY
AEOR T-ﬁ}’&;gsti_’:\('. 10/11/Rev. 5/Amend. 1kAmend. 2 | WLEi 8
38.3 4 T.8 . ‘ o/
8 Forced discharge [uN Manual of Tests and Criteria Section see Anpendix @ ,“ g /
ST/SG/AC. 10/11/Rev. 5/Azend. 14Amend. 2 38. 3 Passed
Test T.8
e IR A4 HBEREE :17°C-20°C A BEMEHE : /%
Test Environment Ambient temperature:17C-20°C;Ambient humidity:/%
Condition
L ;
ﬁ‘@#ﬁ‘%‘l‘ﬁ'% Test Item
Subcontracted Test FAUERE & 7 / L /
Condition Subcontracted | Name Post Code
Laboratory W4k / 1% /
Address Tel
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) | MR A LA | A
No. Name of Test Items Altitude simulation
.ys Ak » .
: ST Be B
g, B 2R A XIEHT Before RIS After FERE F) 4 5 | S
% Sample Status R¥ |FRELE| RE | FEEUE | MassLoss| Residual |RE
Sample Mass ocyv Mass ocv OCV  |Other
No. g N /g N 1% %  |Event
001 | joerorehn | sa.5922 | 4.39 | 54.5919 [ 4.39 0.00 | 100.00 | ©
002 | joyeroefih | 54.4352 | 4.33 | 54.4323 | 4.33 0.01 | 100.00 [ o
003 | oyt | 54.6015 | 4.38 | 54.5980 | 4.38 0.01 100.00 | ©
004 | ool | 542009 | 437 | 54.1984 | 4.37 0.01 100.00 | ©
= ICYCTE A Fi L £ ‘ = = ‘
005 | joycroeirett o | 54.4474 | 4.36 | 54.4454 | 4.36 0.00 | 100.00 | o
006 | jepeiiemdAilt | 543150 | 4.37 | 54.3114 | 4.37 0.01 | 100.00 | ©
007 | joyeracert | 54.5761 | 4.37 | 54.5731 | 4.37 0.01 | 100.00 | ©
008 | joyercsafit | 54.4560 | 4.32 | 54.4508 |  4.32 0. 01 100.00 | ©
10YCsEA Fi Bip EA e ‘
009 | oy rorrt o | 547203 | 440 | 54.7200 | 4.39 0.00 | 99.77 | o
010 | joyeodfit | 54.2081 | 4.39 | 54.2951 | 4.39 0.01 | 100.00 | ©
»-_i"flf F This .\;::a|]r:’“iii:,lt:::ki onally
Hik: Ltk V-RA DR R-3E F-R K 0-Ratdh. RihA. LA, LA, LK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

Y
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K% ) BRAE L4 | AR

No. Name of Test Items Thermal test

2 B2k A RIEAT Before XI5 After
%5 Sample Status RE |[FRELE RE

REMRE
FF3&-9, /& | Mass Loss

4 E] 4k
Residual | 30 £

Sample Mass ocv Mass ocv OCV |Other
No. g N /g N /% /% Event
001 IOYCIER S 54.5919 4.39 54. 5828 4.29 0. 02 97. 72 0

1CYC Fully charged

1CYCHE A Mt

002 | yerc®km 544323 | 4.33 | 54.4236 | 4.26 0.02 | 98.38 | o
003 | |oyerorunk | 545980 | 4.38 | 54.5889 | 4.29 0. 02 97.95 | o
004 | operordhl | 541980 [ 4.37 | 54.1885 | 4.29 0.02 | 98.17 | o
005 | joyeroirft | 544454 | 4.36 | 54.4367 | 4.28 0.02 | 98.17 | o
006 | oyerriht o | 54314 437 | 543022 4.29 0. 02 98.17 | o
007 | ool | 54.5731 | 4.37 | 54.5649 [ 4.29 0.02 | 98.17 | o
008 | yroudil 544528 [ 4.32 | 544447 | 425 0. 01 98.38 | o
009 | ycrordsl 547200 | 439 | 54.7105 |  4.30 0.02 | 9795 | o
010 | yromdht o | 54.2951 [ 4.39 | 54.2853 | 4.30 0.02 | 97.95 | o

’.)\ I;yi; F This space intentionally
=i left blank

i LR V-iA D-MRIK R-20F F-A2 K O-RiiA. LA, MK, B E. ALK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.




L T AR BRA R
eDUNE Ol P

SRICI Testing Centre Test Report— Appendix 3 NO. 1117020163
5/11
i3 . BRAA LA |
No. Name of Test Items Vibration
#r?ﬂ #uuuil;kﬁ ﬁﬁﬁ'ﬁff Before 1«#‘%5 After }iiéﬁ%— #d%%}-& -}'t"f&l
%"5’_ Samplc Status }ﬁi‘ 9{'3@@& }ii ﬂ_gg"t,}.{- Mass Loss | Residual ﬂ',ﬁ.
Sample Mass ocv Mass ocv ocv Other
No. /g A" g IAY) % 1% Event
001 | yeroich® o |54.5828 | 4.29 | 54.5863 | 4.29 0.00 | 100.00 [ o
002 | o OHRAL ) 5a 4036 | 426 | 54.4277 [ 4.26 0.00 | 100.00 | o
003 | yerudM o |54.5889 [ 4.29 | 54.5944 |  4.29 0.00 | 100.00 | o
004 | e roEaRl o |5a.1885 | 429 | 54.1930 | 4.29 0.00 | 100.00 [ o
005 | erc®fn 1544367 4.28 | 54.4418 | 4.28 0.00 | 100.00 | o
006 | jercidfh o |54.3022 4.29 | 54.3062 | 4.29 0.00 | 100.00 | o
007 | |ieldsi 1545649 | 4.29 | 54.5687 [ 4.2 0.00 | 100.00 [ o
008 | joyeriirfelt o |54.4447| 4,25 | 54.4480 |  4.25 0.00 | 100.00 | o
009 | ekl o |54.7105 | 4.30 | 54.7144 | 4.30 0.00 | 100.00 | o
010 | |oaciCidfin o |54.2853 | 4.30 | 54.2803 | 4.30 0.00 | 100.00 | o

v 1o efThis space intentionally
2 i\"'{ left blank

Hix: Lk V-IRA D-ARAR R-2REL F-R K 0-Rigikh. RAA. LMK, R, AKX,
Note; L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.
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5 ¥R B AR phii
No. 4 Name of Test Items Shock
e | HaRrA REH Before RER A | ggifx [#4 | S
= Ganigls Ssanse RE | FRLE| BT ')T‘K&‘QE‘. Mass Loss | Residual | 3%
Sample Mass ocv Mass ocv ocv Other
e /g A% /g IV 1% 1% Event
001 | ovone®hh | 545863 | 4.29 | 54.5861 | 4.29 0. 00 100.00 | o
002 | oyl | 544217 | 426 | 54.4264 | 4.26 0. 00 100.00 | o
003 | jqeiciasit | 545914 | 4.29 | 54.5929 | 4.29 0.00 | 100.00 | o
004 | oyerr®km | 541930 | 4.29 [ 541919 | 4.29 0. 00 100.00 | o
005 | jovrci®RN | 54,4418 | 4.28 | 54.4400 | 4.28 0. 00 100.00 | o
006 | jovepeertt | 543062 | 429 | 54.3057 | 4.29 0. 00 100.00 | ©
007 | joercidsil | 54.5687 | 4.20 | 54.5684 | 4.29 0.00 | 100.00 | o
008 | iR | 54.4480 | 425 | 54.4475 | 4.25 0.00 | 100.00 | o
009 | oot | sa.7144| 430 | 547142 | 4.30 0.00 | 100.00 | o
010 | oyorin®®M | 54.2893| 4.30 |[54.2883 | 4.30 0. 00 100.00 | o
DR S i
&ix: L-#FK V-HA D-ARR R-BA F-RK 0-A#ik. RikhAa. LBKR. LA LK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

—
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B ] Rl B 4 A S
] ~
No. Name of Test Items External short circuit
. i . R = a8

Haths HBRA e DR AL
Sample No. Sample Status Vi Axter:?tc emperature Other Event

001 1ICYCHEAS TR 56. 3 o

1CYC Fully charged

ICYCHEAS FEHL

002 1CYC Fully charged 26. | 0
st IS

003 1(fY(IILF"tﬁ_VI-.fﬁ;égud 56. 2 0
gLl s

004 1(:x'(l:(f-‘ilﬂf_{-kfﬁg}-gmi 56. 0 0

005 1“(1(,;151;{;:?-‘3’?:%&“ 55. 9 0

006 l(fY(lfCl\;Eﬁ:i‘{r}:Earﬂrgurl 6. 2 0

007 1(?\'(1j(::':i:]ﬁ]£?3&§gmi 96. 0 0
e

008 1('\'(lftl\iﬁ:l"-l._.\'l‘.fﬁ:ﬂ%gud 96. 0 0
YOEE A s

009 1(‘.\'{1:(J|‘{ﬁf{f;-l'zﬁﬁguu 55. 8 0
N A

010 1(IY(I_'.L;‘(L‘lﬁyI-.glt;;‘:.'gufi 55.9 0

PR A This space intentionally left

blank

&iz: DM R-RZL F-RK 0-TMK. AKX, LHL.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

e L™ )
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i 6 AR R 4 A IR
No. Name of Test Items Crush
¥+ o Nzl
Wt HaRA S nsciitasuiotioy SreR g
Sample No. Sample Status Mex, bxtunﬁlcl emperaiure Other Event
1CYC 50%%8 it ;
011 1CYC 50% Capacity 20.1 0
2 1CYC 50%% it 9
012 1CYC 50% Capacity 21.0 0
i 1CYC 50%% it .
013 1CYC 50% Capacity 20.9 0
y 1CYC 50%%8 it ;
014 1CYC 50% Capacity 20.8 0
015 ICYC 50%%+1k 20.5 0

1CYC 50% Capacity

BLRZ This space intentionally left

blank

Bix: DR F-ARK 0-RMfiR. RAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

A e

B W Y




A AR AR
R R E MR
SRICI Testing Centre Test Report—Appendix 7 NO. 1117020163

9/11
5 7 A RR B L AR U
No. Name of Test Items TR
Overcharge
- du bl kA HeR R
Sample No. Sample Status Other Event
. ICYCHERFE
016 1CYC Fully charged 0
. ICYCHER TR
017 ICYC Fully charged 0
1CYCsER e
018 ICYC Fully charged 0
1CYCEAFE
019 1ICYC Fully charged e
020 50CYCsE4Fo )
- 50CYC Fully charged
, 50CYCHER
021 50CYC Fully charged 0
. 50CYCHEA T
022 50CYC Fully charged 4
023 50CYCTEATER 0

50CYC Fully charged

BLURA This space intentionally left blank
{ ‘A

Hik: D-MRAK F-ARRK 0-RMik. RARK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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B3 ; KR A L # R

No. Name of Test Items Forced discharge
S o gk
Other Event
024 10YC Ilgi}?i%iﬁ{t‘riffc?argﬁd 0
025 10YC Iffi?;c]iﬁiff{uﬁwgm 0
026 ICYCTEA I o

1CYC Fully discharged

1CYCHE 4 Ji L

027 1CYC Fully discharged 0
028 10YC 11(1:[( :I,j:i Tijfciltidrgu:i 0
029 1CYC ilfi?’lcla;%f;iffciiargm! 0
030 1CYC llsiflcl'jjiTiriil?argml 0
031 1CYC ’IE:?.TZI%T[EE'}}%W;:":I 0
032 1CYC IIE;?ylclié:Tifir}?argm 0
033 1CYC llsiflcl%?iiiri?argv:l 0
034 50(:“?(;5?51{? ?Fijfr:rl{iirgmi 0
035 50{:‘J’(?[:Eilﬁ']clit'—i{:::ijf{(.'rlirgnd 0
036 50CYCHEAS I, 0

50CYC Fully discharged

. S0CYCHE AT AL
037 50CYC Fully discharged 0

S0CYCHEA Il s

038 50CYC Fully discharged O
S0CYC5E4 i
039 50('\'(1)[:511‘1(‘1):" .:l..ijfc?}arg::ti 0
Rt
040 50C YL? (:(lrlclj\,h ..:l-.iffcltiixr ged 0
041 5OC&’L::,{:'E;?'ICI:J}F?::ifii:l}tzlargnd 0
042 .'3OC‘f'(z;‘(J:Ei?llcla;:";5 ?;:ijfcfar;;mi 0
043 HOCYCHEASIIE o

50CYC Fully discharged

&ix: D-fRR F-AK 0-RMpik. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

R o
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Manufacturer:

SCUD (Fujian) Electronics Co., Ltd.

Address: No. 98, Jiangbin East Avenue, Mawei District, Fuzhou, Fujian, China
Telephone: 156 0501 5073

Website: www.scud.cn

Email: Ella.Wang@scudgroup.com



Test Laboratory:

Shanghai Research Institute Of Chemical Industry Testing Co., Ltd.
Address: No. 345 East Yunling Road, Putuo, Shanghai, China 200062
Telephone: 86-21-31765555

Website: www.ghs.cn

Email: zmh@ghs.cn



